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LONRIIANNUEN

NEURONTIN™
(Capsules and Tablets)

NAME OF THE MEDICINAL PRODUCT
NEURONTIN™

QUALITATIVE AND QUANTITATIVE COMPOSITION
Gabapentin is supplied as capsules containing 100 mg, 300 mg, and 400 mg of active

drug substance for oral administration.

Gabapentin is also supplied as 600 mg and 800 mg tablets.

Gabapentin is a white to off-white crystalline solid. It is freely soluble in water and both

basic and acidic aqueous solutions.

PHARMACEUTICAL FORM

Capsules, Tablets

CLINICAL PARTICULARS

Therapeutic indications

Epilepsy

Gabapentin is indicated as monotherapy in the treatment of partial seizures with and
without secondary generalization in adults and children aged 12 years and older. Safety
and effectiveness for monotherapy in children younger than 12 years have not been
established (see Section 4.2 Posology and method of administration - Epilepsy: Adults

and pediatric patients older than 12 years of age).

Gabapentin is indicated as adjunctive therapy in the treatment of partial seizures with and

without secondary generalization in adults and children aged 3 years and older. Safety
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and effectiveness for adjunctive therapy in pediatric patients younger than 3 years have
not been established (see Section 4.2 Posology and method of administration -

Epilepsy: Pediatric patients aged 3 to 12 years).

Neuropathic pain
Gabapentin is indicated for the treatment of neuropathic pain in adults aged 18 years and
older. Safety and effectiveness in patients younger than 18 years have not been

established.

Posology and method of administration
General

Gabapentin is given orally with or without food.

When, in the judgment of the clinician, there is a need for dose reduction, discontinuation, or
substitution with an alternative medication, this should be done gradually over a minimum of

1 week.

Epilepsy

Adults and pediatric patients older than 12 years of age

In clinical trials, the effective dosing range was 900 mg/day to 3,600 mg/day. Therapy may
be initiated by administering 300 mg three times a day on Day 1, or by titrating the dose
(TABLE 1). Thereafter, the dose can be increased in three equally divided doses up to a
maximum dose of 3,600 mg/day. Doses up to 4,800 mg/day have been well tolerated in
long-term open-label clinical studies. The maximum time between doses in the three times

a day schedule should not exceed 12 hours to prevent breakthrough convulsions.

TABLE 1
Dosing Chart: Initial Titration
Dose Day 1 Day 2 Day 3
900 mg 300 mg QD* 300 mg BID® 300 mg TID®

@ QD = once a day.
® BID = two times a day.

¢ TID = three times a day.
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Pediatric patients aged 3 to 12 years

The starting dose should range from 10 to 15 mg/kg/day given in equally divided doses
(three times a day), and the effective dose reached by upward titration over a period of
approximately 3 days. The effective dose of gabapentin in pediatric patients aged 5 years
and older is 25 to 35 mg/kg/day given in equally divided doses (three times a day). The
effective dose in pediatric patients aged 3 to less than 5 years is 40 mg/kg/day given in
equally divided doses (three times a day). Doses up to 50 mg/kg/day have been well
tolerated in a long-term clinical study. The maximum time interval between doses should

not exceed 12 hours.

It is not necessary to monitor gabapentin plasma concentrations to optimize gabapentin
therapy. Further, gabapentin may be used in combination with other antiepileptic drugs
without concern for alteration of the plasma concentrations of gabapentin or serum

concentrations of other antiepileptic drugs.

Neuropathic pain in adults
The starting dose is 900 mg/day given in three equally divided doses, and increased if
necessary, based on response, up to a maximum dose of 3,600 mg/day. Therapy should

be initiated by titrating the dose (TABLE 1).

Dose adjustment in impaired renal function in patients with neuropathic pain or epilepsy
Dose adjustment is recommended in patients with compromised renal function (TABLE 2)

and/or in those undergoing hemodialysis.

TABLE 2
Dosage of Gabapentin in Adults Based on Renal Function
Creatinine Clearance (mL/min) Total Daily Doses® (mg/day)

=80 900-3,600
50-79 600-1,800
30-49 300-900

15-29 150°-600

<15 150°-300

& Total daily dose should be administered as a three times a day regimen. Doses used to treat patients

with normal renal function (creatinine clearance =280 mL/min) range from 900 mg/day to 3,600 mg/day.
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Reduced dosages are for patients with renal impairment (creatinine clearance <79 mL/min).

® To be administered as 300 mg every other day.

Dose adjustment in patients undergoing hemodialysis
For patients undergoing hemodialysis who have never received gabapentin, a loading dose
of 300 mg to 400 mg is recommended, and then 200 mg to 300 mg of gabapentin following

each 4 hours of hemodialysis.

4.3 Contraindications
Gabapentin is contraindicated in patients who are hypersensitive to gabapentin or the

product's components.

44 Special warnings and precautions for use
General
Although there is no evidence of rebound seizures with gabapentin, abrupt withdrawal of
anticonvulsants in epileptic patients may precipitate status epilepticus (see Section 4.2

Posology and method of administration - General).

Gabapentin is generally not considered effective in the treatment of absence seizures.

Gabapentin treatment has been associated with dizziness and somnolence, which could
increase the occurrence of accidental injury (fall). There have also been post-marketing
reports of confusion, loss of consciousness and mental impairment. Therefore, patients
should be advised to exercise caution until they are familiar with the potential effects of the

medication.

Concomitant use with opioids and other CNS depressants

Patients who require concomitant treatment with opioids may experience increases in
gabapentin concentrations. Patients who require concomitant treatment with CNS (central
nervous system) depressants, including opioids should be carefully observed for signs of
CNS depression, such as somnolence, sedation and respiratory depression and the dose
of gabapentin or concomitant treatment with CNS depressants including opioids should be
reduced appropriately (see Section 4.5 Interaction with other medicinal products and

other forms of interaction).
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Caution is advised when prescribing gabapentin concomitantly with opioids due to risk of

CNS depression. In a population-based, observational, nested case-control study of opioid
users, co-prescription of opioids and gabapentin was associated with an increased risk for
opioid-related death compared to opioid prescription use alone (adjusted odds ratio [aOR],

1.49 [95% CI, 1.18 to 1.88, p<0.001]).

Drug rash with eosinophilia and systemic symptoms
Severe, life-threatening, systemic hypersensitivity reactions such as drug rash with
eosinophilia and systemic symptoms (DRESS) have been reported in patients taking

antiepileptic drugs, including gabapentin.

It is important to note that early manifestations of hypersensitivity, such as fever or
lymphadenopathy, may be present even though rash is not evident. If such signs or
symptoms are present, the patient should be evaluated immediately. Gabapentin should

be discontinued if an alternative etiology for the signs or symptoms cannot be established.

Anaphylaxis

Gabapentin can cause anaphylaxis. Signs and symptoms in reported cases have included
difficulty breathing, swelling of the lips, throat, and tongue, and hypotension requiring
emergency treatment. Patients should be instructed to discontinue gabapentin and seek

immediate medical care should they experience signs or symptoms of anaphylaxis.

Abuse and Dependence
Cases of abuse and dependence have been reported in the post-marketing database. As
with any CNS active drug, carefully evaluate patients for a history of drug abuse and

observe them for possible signs of gabapentin abuse.

Information for patients

To assure safe and effective use of gabapentin, the following information and instructions

should be given to patients:

1. You should inform your physician about any prescription or non-prescription medications,
alcohol, or drugs you are now taking or are planning to take during your treatment with
gabapentin.

2. You should inform your physician if you are pregnant, or if you are planning to become

pregnant, or if you become pregnant while you are taking gabapentin.
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3. Gabapentin is excreted in human milk, and the effect on the nursing infant is unknown.
You should inform your physician if you are breast-feeding an infant (see Section 4.6
Fertility, pregnancy and lactation - Lactation).

4. Gabapentin may impair your ability to drive a car or operate potentially dangerous
machinery. Until it is known that this medication does not affect your ability to engage in
these activities, do not drive a car or operate potentially dangerous machinery.

5. You should not allow more than 12 hours between gabapentin doses to prevent
breakthrough convulsions.

6. Prior to initiation of treatment with gabapentin, the patient should be instructed that a
rash or other signs or symptoms of hypersensitivity such as fever or lymphadenopathy
may herald a serious medical event and that the patient should report any such

occurrence to a physician immediately.

Interaction with other medicinal products and other forms of interaction

There are spontaneous and literature case reports of respiratory depression, sedation, and
death associated with gabapentin when coadministered with CNS depressants, including
opioids. In some of these reports, the authors considered the combination of gabapentin
with opioids to be a particular concern in frail patients, in the elderly, in patients with
serious underlying respiratory disease, with polypharmacy, and in those patients with

substance abuse disorders.

Morphine

In a study involving healthy volunteers (N=12), when a 60-mg controlled-release morphine
capsule was administered 2 hours prior to a 600-mg gabapentin capsule, mean
gabapentin AUC increased by 44% compared to gabapentin administered without
morphine. This was associated with an increased pain threshold (cold pressor test). The
clinical significance of such changes has not been defined. Morphine pharmacokinetic
parameter values were not affected by administration of gabapentin 2 hours after
morphine. The observed opioid-mediated side effects associated with morphine plus
gabapentin did not differ significantly from morphine plus placebo. The magnitude of
interaction at other doses is not known (see Section 4.4 Special warnings and

precautions for use - General).

No interaction between gabapentin and phenobarbital, phenytoin, valproic acid, or
carbamazepine has been observed. Gabapentin steady-state pharmacokinetics are similar for

6
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healthy subjects and patients with epilepsy receiving these antiepileptic agents.

Co-administration of gabapentin with oral contraceptives containing norethindrone and/or

ethinyl estradiol does not influence the steady-state pharmacokinetics of either component.

Co-administration of gabapentin with antacids containing aluminum and magnesium reduces
gabapentin bioavailability by about 20%. It is recommended that gabapentin be taken about

2 hours following antacid administration.

Renal excretion of gabapentin is unaltered by probenecid.

A slight decrease in renal excretion of gabapentin that is observed when it is co-administered

with cimetidine is not expected to be of clinical importance.

Laboratory Tests
False-positive readings were reported with the Ames N-Multistix SG® dipstick test when
gabapentin was added to other anticonvulsant drugs. To determine urinary protein, the

more specific sulfosalicylic acid precipitation procedure is recommended.

Fertility, pregnancy and lactation
Fertility
There is no effect on fertility in animal studies (see Section 5.3 Preclinical safety data -

Impairment of fertility).

Pregnancy

Gabapentin crosses the human placenta.

Congenital malformations and adverse pregnancy outcomes have been reported with
gabapentin use, however, there are no adequate and well-controlled studies in pregnant
women and no definite conclusions can be made as to whether gabapentin is causally
associated with an increased risk of congenital malformations or other adverse
developmental outcomes when taken during pregnancy. The risk of birth defects is increased

by a factor of 2 — 3 in the offspring of mothers treated with an antiepileptic medicinal product.

Studies in animals have shown reproductive toxicity (see Section 5.3 Preclinical safety data

7
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- Teratogenesis). The potential risk for humans is unknown. Gabapentin should be used
during pregnancy only if the potential benefit to the mother clearly outweighs the potential risk

to the fetus.

Lactation
Gabapentin is excreted in human milk. Because the effect on the nursing infant is unknown,
caution should be exercised when gabapentin is administered to a nursing mother.

Gabapentin should be used in nursing mothers only if the benefits clearly outweigh the risks.

Effects on ability to drive and use machines
Patients should be advised not to drive a car or operate potentially dangerous machinery until

it is known that this medication does not affect their ability to engage in these activities.

Undesirable effects

Epilepsy

Gabapentin has been evaluated for safety in more than 2,000 subjects and patients in
adjunctive therapy studies and was well tolerated. Of these, 543 patients participated in
controlled clinical trials. Since gabapentin was most often administered in combination with
other antiepileptic agents, it was not possible to determine which agent(s), if any, was

associated with adverse events.

Gabapentin has also been evaluated as monotherapy in more than 600 patients. Adverse

events were usually mild to moderate in intensity.

Incidence in controlled adjunctive therapy clinical trials

TABLE 3 lists the treatment-emergent signs and symptoms that occurred in at least 1% of
patients with partial seizures participating in placebo-controlled adjunctive therapy studies.
In these studies, either gabapentin or placebo was added to the patient’s current

antiepileptic drug therapy. Adverse events were usually reported as mild to moderate.
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TABLE 3

Summary of Treatment-emergent Signs and Symptoms in 21% of Gabapentin-treated

Patients in Placebo-controlled Adjunctive Therapy Studies

COSTART Body System Gabapentin® Placebo®
Adverse Event N=543 N=378
n of Pts (%) n of Pts (%)

Body as a Whole

Abdominal pain 10 1.8 9 24
Back pain 10 1.8 2 0.5
Fatigue 60 11.0 19 5.0
Fever 7 1.3 5 1.3
Headache 44 8.1 34 9.0
Viral infection 7 1.3 8 2.1

Cardiovascular

Vasodilation 6 1.1 1 0.3

Digestive System

Constipation 8 1.5 3 0.8
Dental abnormalities 8 1.5 1 0.3
Diarrhea 7 1.3 8 2.1
Dyspepsia 12 2.2 2 0.5
Increased appetite 6 1.1 3 0.8
Mouth or throat dry 9 1.7 2 0.5
Nausea and/or vomiting 33 6.1 27 71

Hematologic and Lymphatic
Leukopenia 6 1.1 2 0.5
WBC decreased 6 1.1 2 0.5

Metabolic and Nutritional

Peripheral edema 9 1.7 2 0.5
Weight increase 16 29 6 1.6
Musculoskeletal System

Fracture 6 1.1 3 0.8
Myalgia 11 2.0 7 1.9

Nervous System

Amnesia 12 2.2 0 0.0
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TABLE 3

Patients in Placebo-controlled Adjunctive Therapy Studies

Summary of Treatment-emergent Signs and Symptoms in 21% of Gabapentin-treated

COSTART Body System Gabapentin® Placebo®
Adverse Event N=543 N=378

n of Pts (%) n of Pts (%)
Ataxia 68 12.5 21 5.6
Confusion 9 1.7 7 1.9
Coordination abnormal 6 1.1 1 0.3
Depression 10 1.8 4 1.1
Dizziness 93 171 26 6.9
Dysarthria 13 24 2 0.5
Emotional lability 6 1.1 5 1.3
Insomnia 6 1.1 7 1.9
Nervousness 13 24 7 1.9
Nystagmus 45 8.3 15 4.0
Somnolence 105 19.3 33 8.7
Thinking abnormal 9 1.7 5 1.3
Tremor 37 6.8 12 3.2
Twitching 7 1.3 2 0.5
Respiratory System
Coughing 10 1.8 5 1.3
Pharyngitis 15 2.8 6 1.6
Rhinitis 22 4.1 14 3.7
Skin and Appendages
Abrasion 7 1.3 0 0.0
Acne 6 1.1 5 1.3
Pruritus 7 1.3 2 0.5
Rash 8 1.5 6 1.6
Special Senses
Amblyopia 23 4.2 4 1.1
Diplopia 32 5.9 7 1.9
Urogenital System
Impotence 8 1.5 4 1.1

10
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@ Includes concomitant antiepileptic drug therapy.

Pts - patients.

Other adverse events observed during all clinical trials

Adjunctive therapy

Those events that occurred in at least 1% of the study participants with epilepsy who
received gabapentin as adjunctive therapy in any clinical study and that are not described in
the previous section as frequently occurring treatment-emergent signs and symptoms during

placebo-controlled studies are summarized below.

Body as a Whole: asthenia, malaise, facial edema.

Cardiovascular System: hypertension.

Digestive System: flatulence, anorexia, gingivitis.

Hematologic and Lymphatic Systems: purpura, most often described as bruises resulting
from physical trauma.

Musculoskeletal System: arthralgia.

Nervous System: vertigo; hyperkinesia; increased, decreased, or absent reflexes;
paresthesia; anxiety; hostility.

Respiratory System: pneumonia.

Urogenital System: urinary tract infection.

Special Senses: abnormal vision, most often described as a visual disturbance.

Monotherapy
No new and unexpected adverse events were reported during the clinical trials for
monotherapy. Dizziness, ataxia, somnolence, paresthesia, and nystagmus showed a dose

relationship when comparing 300 mg/day to 3,600 mg/day.

Geriatric use

Fifty-nine individuals aged 65 years or older received gabapentin in pre-marketing clinical
trials. Side effects reported among these patients did not differ in kind from those reported
in younger individuals. For patients with compromised renal function, the dose should be
adjusted (see Section 4.2 Posology and method of administration - Dose adjustment in
impaired renal function in patients with neuropathic pain or epilepsy and Dose

adjustment in patients undergoing hemodialysis).

11
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Pediatric use

The most commonly observed adverse events reported with the use of gabapentin in

combination with other antiepileptic drugs in children aged 3 to 12 years, not seen in equal

frequency among placebo-treated patients, were viral infection, fever, nausea and/or vomiting

and somnolence.

TABLE 4

Incidence of Treatment-emergent Adverse Events Children Aged 3 to 12 Years
in Controlled Add-on Trials (Events in at least 2% of Gabapentin patients and

numerically more frequent than in the placebo group)

COSTART Body System Gabapentin® Placebo®
Adverse Event N=119 N=128
% %
Body as a Whole
Viral infection 10.9 3.1
Fever 10.1 3.1
Weight increase 34 0.8
Fatigue 34 1.6
Digestive System
Nausea and/or vomiting 8.4 7.0
Nervous System
Somnolence 8.4 4.7
Hostility 7.6 23
Emotional lability 4.2 1.6
Dizziness 2.5 1.6
Hyperkinesia 25 0.8
Respiratory System
Bronchitis 34 0.8
Respiratory infection 25 0.8

# Includes concomitant antiepileptic drug therapy.

Other events in more than 2% of children that occurred equally or more frequent in the

placebo group included pharyngitis, upper respiratory infection, headache, rhinitis,

convulsions, diarrhea, anorexia, coughing, and otitis media.

12
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Withdrawal from treatment due to adverse events

Adjunctive therapy

Approximately 7% of the more than 2,000 healthy volunteers and patients with epilepsy,

spasticity, or migraine who received gabapentin in clinical studies withdrew due to adverse

events.

In all clinical studies, the most frequently occurring events that contributed to discontinuation

of gabapentin included somnolence, ataxia, dizziness, fatigue, and nausea and/or vomiting.

Almost all participants had multiple complaints, none of which could be characterized as

primary.

Monotherapy

Approximately 8% of the 659 patients who received gabapentin as monotherapy or

conversion to monotherapy in pre-marketing trials discontinued treatment because of an

adverse event. The adverse events most commonly associated with withdrawal were

dizziness, nervousness, weight gain, nausea and/or vomiting, and somnolence.

Pediatric

Approximately 8% of the 292 children aged 3 to 12 years who received gabapentin in

clinical trials discontinued treatment because of an adverse event. The adverse events

most commonly associated with withdrawal in children were somnolence, hyperkinesia,

and hostility.

Neuropathic pain

Patients in Neuropathic Pain Placebo-controlled Studies

Summary of Treatment-emergent Signs and Symptoms in >1% of Gabapentin-treated

COSTART Body System

Adverse Event

Gabapentin
N=821

Placebo

N=537

n of Pts (%)

n of Pts (%)

Body as a Whole
Abdominal pain

Accidental injury

23 2.8
32 3.9

17
17

3.2
3.2

13
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TABLE 5

Summary of Treatment-emergent Signs and Symptoms in 21% of Gabapentin-treated

Patients in Neuropathic Pain Placebo-controlled Studies

COSTART Body System Gabapentin Placebo
Adverse Event N=821 N=537

n of Pts (%) n of Pts (%)
Asthenia 41 5.0 25 4.7
Back pain 19 2.3 8 1.5
Flu syndrome 21 2.6 14 2.6
Headache 45 55 33 6.1
Infection 38 4.6 40 74
Pain 30 3.7 36 6.7

Digestive System

Constipation 19 2.3 9 1.7
Diarrhea 46 5.6 24 4.5
Dry mouth 27 3.3 5 0.9
Dyspepsia 16 1.9 10 1.9
Flatulence 14 1.7 6 1.1
Nausea 45 55 29 54
Vomiting 16 1.9 13 24
Metabolic and Nutritional

Peripheral edema 44 54 14 2.6
Weight gain 14 1.7 0 0.0

Nervous System

Abnormal gait 9 1.1 0 0.0
Amnesia 15 1.8 3 0.6
Ataxia 19 23 0 0.0
Confusion 15 1.8 5 0.9
Dizziness 173 211 35 6.5
Hypesthesia 11 1.3 3 0.6
Somnolence 132 16.1 27 5.0
Thinking abnormal 12 1.5 0 0.0
Tremor 9 1.1 6 1.1

Vertigo 8 1.0 2 0.4
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TABLE 5

Summary of Treatment-emergent Signs and Symptoms in >1% of Gabapentin-treated

Patients in Neuropathic Pain Placebo-controlled Studies

COSTART Body System Gabapentin Placebo
Adverse Event N=821 N=537
n of Pts (%) n of Pts (%)

Respiratory System

Dyspnea 9 1.1 3 0.6
Pharyngitis 15 1.8 7 1.3
Skin and Appendages

Rash 14 1.7 4 0.7

Special Senses

Amblyopia 15 1.8 2 04

Post-marketing experience
Sudden, unexplained deaths have been reported where a causal relationship to treatment

with gabapentin has not been established.

Additional post-marketing adverse events reported include blood creatine phosphokinase
increased, rhabdomyolysis, acute kidney failure, agitation, allergic reaction including
urticaria, alopecia, anaphylaxis, angioedema, hyperglycemia and hypoglycemia (most often
observed in patients with diabetes), breast hypertrophy, chest pain, drug rash with
eosinophilia and systemic symptoms, elevated liver function tests (LFTs), erythema
multiforme, fall, generalized edema, gynecomastia, hallucinations, hepatitis,
hypersensitivity including systemic reactions, hyponatremia, jaundice, loss of
consciousness, movement disorders, such as choreoathetosis, dyskinesia, and dystonia,
myoclonus, palpitation, pancreatitis, sexual dysfunction (including changes in libido,
ejaculation disorders and anorgasmia), Stevens-Johnson syndrome, thrombocytopenia,

tinnitus, and urinary incontinence.
Adverse events following the abrupt discontinuation of gabapentin have also been

reported. The most frequently reported events were anxiety, insomnia, nausea, pain and

sweating.

15
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Overdose

Acute, life-threatening toxicity has not been observed with gabapentin overdoses of up to
49 g. Symptoms of the overdoses included dizziness, double vision, slurred speech,
drowsiness, loss of consciousness, lethargy, and mild diarrhea. All patients recovered fully

with supportive care.

Reduced absorption of gabapentin at higher doses may limit drug absorption at the time of

overdosing, and hence, minimize toxicity from overdoses.

Although gabapentin can be removed by hemodialysis, based on prior experience, it is
usually not required. However, in patients with severe renal impairment, hemodialysis may

be indicated.

An oral lethal dose of gabapentin was not identified in mice and rats given doses as high
as 8,000 mg/kg. Signs of acute toxicity in animals included ataxia, labored breathing,

ptosis, hypoactivity, or excitation.

PHARMACOLOGICAL PROPERTIES

Pharmacodynamic properties

Gabapentin readily enters the brain and prevents seizures in a number of animal models of
epilepsy. Gabapentin does not possess affinity for either GABAA or GABAB receptor nor
does it alter the metabolism of GABA. It does not bind to other neurotransmitter receptors of
the brain and does not interact with sodium channels. Gabapentin binds with high affinity to
the 0120 (alpha-2-delta) subunit of voltage-gated calcium channels and it is proposed that
binding to the 0120 subunit may be involved in gabapentin’s anti-seizure effects in animals.

Broad panel screening does not suggest any other drug target other than 0.20.

Evidence from several pre-clinical models inform that the pharmacological activity of
gabapentin may be mediated via binding to 020 through a reduction in release of excitatory
neurotransmitters in regions of the central nervous system. Such activity may underlie
gabapentin’s anti-seizure activity. The relevance of these actions of gabapentin to the

anticonvulsant effects in humans remains to be established.

Gabapentin also displays efficacy in several pre-clinical animal pain models. Specific binding
of gabapentin to the 0120 subunit is proposed to result in several different actions that may

16
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be responsible for analgesic activity in animal models. The analgesic activities of gabapentin
may occur in the spinal cord as well as at higher brain centers through interactions with
descending pain inhibitory pathways. The relevance of these pre-clinical properties to clinical

action in humans is unknown.

Pharmacokinetic properties

Gabapentin bioavailability is not dose proportional. That is, as the dose is increased,
bioavailability decreases. Following oral administration, peak plasma gabapentin
concentrations are observed within 2 to 3 hours. Absolute bioavailability of gabapentin
capsules is approximately 60%. Food, including a high-fat diet, has no effect on gabapentin

pharmacokinetics.

Gabapentin elimination from plasma is best described by linear pharmacokinetics.

The elimination half-life of gabapentin is independent of dose and averages 5 to 7 hours.

Gabapentin pharmacokinetics are not affected by repeated administration, and steady-state
plasma concentrations are predictable from single-dose data. Although plasma gabapentin
concentrations were generally between 2 ug/mL and 20 yg/mL in clinical studies, such
concentrations were not predictive of safety or efficacy. Plasma gabapentin concentrations
are dose proportional at doses of 300 mg or 400 mg given every 8 hours. Pharmacokinetic

parameters are given in TABLE 6.

TABLE 6
Summary of Gabapentin Mean (%RSD) Steady-state Pharmacokinetic

Parameters Following Q8H Administration

Pharmacokinetic Parameter 300 mg 400 mg
(n=7) (n=11)
Curax (MG/ML) 4.02 (24) 5.50 (21)
trmax (D) 27 (18) 21 (47)
tio (h) 5.2 (12) 6.1 ND
AUC o.0) (ugeh/mL) 248 (24) 33.3 (20)
Ae% NA NA 63.6 (14)

ND = Not determined.
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TABLE 6
Summary of Gabapentin Mean (%RSD) Steady-state Pharmacokinetic

Parameters Following Q8H Administration

Pharmacokinetic Parameter 300 mg 400 mg

(n=7) (n=11)

NA = Not available.

Gabapentin is not bound to plasma proteins and has a volume of distribution equal to

57.7 L. In patients with epilepsy, gabapentin concentrations in the cerebrospinal fluid
(CSF) are approximately 20% of corresponding steady-state trough plasma concentrations.
Gabapentin is eliminated solely by renal excretion. There is no evidence of metabolism in
man. Gabapentin does not induce hepatic mixed function oxidase enzymes responsible for

drug metabolism.

In elderly patients, and in patients with impaired renal function, gabapentin plasma clearance
is reduced. Gabapentin elimination rate constant, plasma clearance, and renal clearance are

directly proportional to creatinine clearance.

Gabapentin is removed from plasma by hemodialysis. Dose adjustment in patients with
compromised renal function or in those undergoing hemodialysis is recommended (see
Section 4.2 Posology and method of administration - Dose adjustment in impaired

renal function in patients with neuropathic pain or epilepsy and Dose adjustment in

patients undergoing hemodialysis).

Gabapentin pharmacokinetics in children were determined in 24 healthy subjects between the
ages of 4 and 12 years. In general, gabapentin plasma concentrations in children are similar

to those in adults.

In a pharmacokinetic study in 24 healthy infants and children, pediatric subjects between
1 and 48 months of age achieved approximately 30% lower exposure (AUC) than that
observed in pediatric subjects older than 5 years of age; C,,.x was lower and the

clearance per body weight was higher in infants and younger children.
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5.3

Preclinical safety data

Carcinogenesis

Gabapentin was given in the diet to mice at 200, 600, and 2,000 mg/kg/day and to rats at
250, 1,000, and 2,000 mg/kg/day for 2 years. A statistically significant increase in the
incidence of pancreatic acinar cell tumors was found only in male rats at the highest dose.
Peak plasma drug concentrations in rats at 2,000 mg/kg/day were 10 times higher than
plasma concentrations in humans given at 3,600 mg/day. The pancreatic acinar cell tumors in
male rats were low-grade malignancies, which did not affect survival, did not metastasize or
invade surrounding tissue and were similar to those seen in concurrent controls. The
relevance of these pancreatic acinar cell tumors in male rats to carcinogenic risk in humans

is unclear.

Mutagenesis

Gabapentin demonstrated no genotoxic potential. It was not mutagenic in vitro in standard
assays using bacterial or mammalian cells. Gabapentin did not induce structural chromosome
aberrations in mammalian cells in vitro or in vivo and did not induce micronucleus formation in

the bone marrow of hamsters.

Impairment of fertility
No adverse effects on fertility or reproduction were observed in rats at doses up to

2,000 mg/kg (approximately 5 times the maximum daily human dose, on a mg/m2 basis).

Teratogenesis

Gabapentin did not increase the incidence of malformations, compared to controls, in the
offsprings of mice, rats, or rabbits at doses up to 50, 30, and 25 times, respectively, the daily
human dose of 3,600 mg (4, 5 or 8 times, respectively, the human daily dose, on a mg/m?

basis).

Gabapentin induced delayed ossification in the skull, vertebrae, forelimbs and hindlimbs in
rodents, indicative of fetal growth retardation. These effects occurred when pregnant mice
received oral doses of 1,000 or 3,000 mg/kg/day during organogenesis and in rats given
2,000 mg/kg/day prior to and during mating and throughout gestation. These doses are

approximately 1 to 5 times the human dose of 3,600 mg, on a mg/m? basis.
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6.2

6.3

6.4

No effects were observed in pregnant mice given 500 mg/kg/day (approximately half of the

daily human dose, on a mg/m? basis).

An increased incidence of hydroureter and/or hydronephrosis was observed in rats given
2,000 mg/kg/day in a fertility and general reproduction study; 1,500 mg/kg/day in a teratology
study; and 500, 1,000, and 2,000 mg/kg/day in a peri-natal and post-natal study. The
significance of these findings is unknown, but they have been associated with delayed
development. These doses are also approximately 1 to 5 times the human dose of 3,600 mg,

on a mg/m? basis.

In a teratology study in rabbits, an increased incidence of post-implantation fetal loss
occurred in female rabbits given 60, 300, and 1,500 mg/kg/day during organogenesis. These

doses are approximately 1/4 to 8 times the daily human dose of 3,600 mg, on a mg/m2 basis.

PHARMACEUTICAL PARTICULARS
List of excipients

Each capsule also contains lactose, corn starch and talc.

Each tablet also contains poloxamer 407, copolyvidonum, corn starch, magnesium stearate,

talc, hydroxypropyl cellulose and candelilla wax.

Incompatibilities

None known

Shelf-life

Please see detail on carton.
Special precautions for storage

Capsule: Do not store above 30°C.

Tablet: Store at controlled room temperature 20°C to 25°C.
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7 MARKETING AUTHORIZATION HOLDER
Viatris (Thailand) Limited

Warnings (based on the Ministry of Public Health’s Announcement)

1. The drug may cause drowsiness, should not drive a car or operate machinery or drink
alcoholic beverages while taking the drug.

2. The drug may cause hematologic disorder.

3. Do not use the drug in pregnant women because it may cause infant's morbidity.

4. Use the drug with caution in patients with liver and kidney disease.

LPD Revision No.: 19.1
LPD Date: May 06, 2022

Country: Thailand
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n X e w44 , : & e ia .

Naduluuusd aaiuliaisld gabapentin lusznitamaasassd tiuudRsanudain
& Aa ; 1 a 1 A A a j 1 6 1 1

dsrlaminerafiadudamnsandunninanuissnenaiodudansnluassriedgauiaa

LI

A0 ALY
gabapentin gniaannuy uaznadanIn? ldsuthuaidslinmuuita datuaasly

2!’ = [ U a s dll a U 1 = 6 1 = n{
muluaml%uuqmmym’]mzumz’mLm:mawmﬁmLLa’nmﬂiﬂmumﬂmﬁmmLaw'n

a J 1 Qq//
ENAVBENI U

HAMaAINEINIIA 1NV ﬂ']%ﬂ%@fﬁ%aﬂauqmﬂ%aaﬁ'mna
mmm:ﬂwgﬁfﬂa o i AU e UERI DN N ULATAIININAOUATIY AWNTIZNIILINENT

LaidnadannNRINITANALITaINUNANTTNLRET

naanlafslseqanvasen

Tsaaxzn (Epilepsy)

ladinmsAnsanulaaansvassn gabapentin slummaﬁmua:;‘ij”ﬂmmﬁ%'um gabapentin
LEIMIINENEIue waznuenldd $1wIneInnd 2,000 au Mﬁhmuﬁﬁﬁﬂm 543 31811
Hwlummesessnadfinuuuaiugu 1{i8997n gabapentin Sl annUEIRUTNAWY 39
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fimalsziiiunile gabapentin iuendoalugthounnii 600 1o wudwadulaing

Urzaidang g dnagluszauidndesfisthunas

en ¢ o = & = aa o
auan1salrasnasulailszasdaninulunis@nsmwadhnuuuaivanlunissng
[V~ ~
Taalwitlwanasa

{ { a &’ Qs > {
TN 3 WEAITIEATEIMITUAZAIMIUEAINLAATURRINTINEN (treatment-emergent) 7
a X ' o @y o a . . A =2 [
\iaduatsdon 1% vasthalnaudnoiia partial seizures NT1unsdnsluninmlas
Iiduenssuuuuiinguaiuguarssmaanlasld gabapentin nianaaniiagnldluns
% % % o A & U 1 1 R 6 1 1 & a
inmdspnuinildlusmesiuvasdthe wolungmastlddsdessddnlngidwdiog

WWniaefislunans
a3197 3
M3 IEAIDIMTUALENMSUAAITI AR TRWAINTI NI IS wIRINANImTe
WAy 1% waa;}:ﬂwmé’%ﬁm Gabapentin lwn1s@nsimssnslaslmdneasa
wuudingualuaNALLINAN

COSTART Gabapentin® g1viaan’
wanisatlaifsdszasadiunn N=543 N=378
ANITUUDDITIINNY wInie (%) | Swamdilae (%)
sremevialy
1101189 10 1.8 9 2.4
anad 10 1.8 2 0.5
dauwnae 60 11.0 19 5.0
a7 7 1.3 5 1.3
Uafy 44 8.1 34 9.0
daolia 7 1.3 8 2.1
W lauarviaaniion
RROALRDAVLILAN 6 1.1 1 0.3
STUULBYDINNT
Yiagpn 8 15 3 0.8
aNnuRaUnGuaIN 8 1.5 1 0.3
NaL&e 7 1.3 8 2.1
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@157199 3

ATIUEAIDINNTUATBIMSUEAS TR UAIN ST NI TS mIuaNAnI WS e

WAy 1% waaé’ﬂwmé’%ﬁm Gabapentin Twn1s@nsimssnslaslmdneasa
wuudingualuaNAILLINaDN

COSTART Gabapentin® g1viaan’
wanisatlaifsdszasadiunn N=543 N=378
ANITUUDDITINNY i (%) | Swandilae (%)
21117 baleiae 12 2.2 2 0.5
pNaTANTY 6 1.1 3 0.8
naauid 9 1.7 2 0.5
aauld uazmsansuu 33 6.1 27 7.1
doauarinmans
Leukopenia 6 1.1 2 0.5
LIALREAT1IAAR 6 1.1 2 0.5
mstranauazlarwing
UINAULTUIN 9 1.7 2 0.5
wwinLAY 16 2.9 6 1.6
szuunéﬁmﬁaua:n‘szgn
NLQNWN 6 1.1 3 0.8
thandaite 11 2.0 7 1.9
seuudsedan
GOEHERRHER 12 2.2 0 0.0
LA 68 12.5 21 5.6
RUAW 9 1.7 7 1.9
LI T SRR EIE R rIoee M AR At 6 1.1 1 0.3
TunwRadna
et 10 1.8 4 1.1
PRI 93 17.1 26 6.9
WARILIN (dysarthria) 13 2.4 2 0.5
AR USIEIR ol 6 1.1 5 1.3
wa lalnay 6 1.1 7 1.9
AwdufiaUnd 13 2.4 7 1.9
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A1519N 3

' v
AT WUEAIDINTITUAZAINITUAAINLNATBARINITINEN IHIIHIBAINNINATD
1 [ 1 { [ ) [~ a
WAL 1% 2a9iilefilasugn Gabapentin Tums@nsinmssnenlaaliduaass

wuudingualuaNAILLINaDN

COSTART Gabapentin® g1viaan’
wanisatlaifsdszasadiunn N=543 N=378
ANITUUDDITINNY i (%) | Swandilae (%)
@NITAN (nystagmus) 45 8.3 15 4.0
379181 (somnolence) 105 19.3 33 8.7
Hatnan1In1IAa 9 1.7 5 1.3
&% (tremor) 37 6.8 12 3.2
nédwitanszan 7 1.3 2 0.5
szuun1Ingla

la 10 1.8 5 1.3
AORaYANLEL 15 2.8 6 1.6
Hoaunsniay 22 4.1 14 3.7

NI LA appendages

LHADREN 7 1.3 0 0.0
& 6 1.1 5 1.3
At 7 1.3 2 0.5
Au 8 15 6 16
szaNaNNEANLAY

amblyopia 23 4.2 4 1.1
LABNIWT B 32 5.9 7 1.9
sruuFunnguazszuudasie

NEHAUFNTIONIWISLNGE 8 15 4 1.1

2 570 D9MI METINNLAITINENAL BN AT

12 &al ::i 1 & aa
mqmstﬂuwaﬂ‘szama% 9 ‘YIW]JGL%SZ‘WJ’Nﬂ’]iﬁﬂiﬁl”l‘ﬂdﬁ&ﬂﬂ’l\‘lﬂa%ﬂ
[ a o o
ms g dweaa 8INBBNNIAIZIH (Adjunctive Therapy)
U a 1 dgl v [l v dl b = aa U
E]’m’]i"ll’]dl,ﬂEIGGIEIVL‘]J%WUVL@]E]&I’NHQUYIEI@ 1% °ll€]\1E]’]E‘T’]ﬁ&lﬂﬂuﬂ’]‘iﬂﬂﬁ']ﬂ'ldﬂa%ﬂ I%I’dl]’.lil

o A v . I a @ o M v > 9 9 (Y
lsnautndlasu gabapentin lugasusnuanuiasgiu uaz W ldanad liluiadadnsen
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NI UaINIUFAILAZEINIIRAINIINBINNL LS UI%iZ%’hGﬂ’ﬁﬁﬂH’]ﬂ’)UQM@h gu1naan

waay wen laaath

sremalagnialy: sawnds lisunad wihuaw

sruuRa lanazaantian: mm@”ﬂaﬁ@lgo

S2UUMTE0881%13: Ha9da ieamis wlansniay

STULLAAUALINIWARS: dan FawinetineTansazefsTasdnNMIATUNA
szuun&ﬁmﬁauazm&gn: 11ade

2R . i \ A A X A A
‘Sz‘l_l‘l.lﬂ‘izﬁ’m: Eﬁﬂﬁ&qlu hyperklne3|a (qﬂauﬂua%uﬂ) reflex I(WNUURIDANR ﬂsa%qﬂ‘lﬂ
&

mmjﬁmﬁaé’wﬁaﬁ@ﬂﬂa 3enN9I8 L1N3LINIA
szuumaniale: daauiw

= [ 6 a dq' a
izuuanwuquazizuuﬂam'sz: AIAALTOVDINILAUTRRIE

UseamaNHaNLAR: FIUAAUNG §IUNINATUILINTNNITUNIWAINTNAILAY

- .
317 dwa e (Monotherapy)
= aa A | R \ oA A R A o
luﬂwsﬂnmmaﬂauﬂ"lum’lm’mm@mmﬂwwaﬂimmﬂm wianaa b a L dnen
ai 1 R 6 1 a = a 1 R a a
LAE7 I@ﬂm@;mmﬂuwaﬂs:aaﬂmu udse @ 9ueu anuiFndadnd uaz an
n3zqn (nystagmus) aNuFNRBEILIMALLNaIUToUTBUYIG 300 Wn./3% G4 3,600

NN

v v

n3lreludgoans

=2 ] Aa < & o AN vo .
nsdnsnawivaaaluyanandengaiud 65 3 awld $1uau 59 au Nld3um gabapentin

‘ o a A a X . ' o Aa o | | = A )
wuHatufssnifaduliwandnnngunfongiasndt adslsiamadsinsdiuama
mlu;jﬂa aninmIrnanuveslaunnsad (9Wat 4.2 WIAUALIT 1T e - n15UTUBWIALT
Twdtlae neuropathic pain w3aaadniidinsringmwaslaunnias uaz Msdsuawa

U Ao o o ¥ 1 d
EI'IGL‘H;E;JJ‘.LI'JEl?’lﬂ'lﬁdﬂ'lﬂ']‘ia']dvlﬂﬂ']%l@lL‘Ylﬁl&l)

[~3
nsIE e n

| R e | A A o i ) @ o o A & Ada
wgnsntliRalszasdfinudesigaiiialion gabapentin Taunueniutnaus lwdnifony

aaug 3 89 12 T laswuluanudnuandrsldaniana laIun13TnENagenaan lawn 13
a X o v A o A a '
AaLTa TR 1wl ARW LT LAZ/HIADILW LAZII9ka%
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an51971 4
qﬂam‘m‘imaam@;m‘sm”laiﬁaﬂ‘szmﬁ?i Lﬁﬂﬁ”%ﬁé’om‘s%'nm‘lwﬁnﬁﬁmq
5214319 3 99 12 1] 910 Controlled Add-on Trials (Lw@nﬁsmﬂﬁﬁaﬂszaaﬁﬁ \Aad
2898 2% maaﬁﬂwﬁ‘lﬁ’%’um Gabapentin LLaxﬁﬁuauﬁwuﬁaﬂniﬂué’ﬁ
Tasuanwaan)
COSTART Gabapentin® g1viaan’
2UUVDITINY N=119 N=128
wmamsnllafeysyaed % %
sremelagnialy
mydadelsa 10.9 3.1
o 10.1 3.1
dminAx 3.4 0.8
SOULNRE 3.4 1.6
STUVEBYDINIT
aauld uazmse oBeu 8.4 7.0
szuudszdan
J9%a% 8.4 4.7
IN38NTIA 7.6 2.3
a1 ol sU I 4.2 1.6
PRI 25 1.6
anaw liagiis 2.5 0.8
szuumaLawngla
NROAANSNLEL 3.4 0.8
mydaamadiunigle 25 0.8

2 UM FINAUNNITNENAILLIARTN

| R e A ' = @ ! A v oA v
L%@!ﬂqimevl;ww{]ﬂizaﬂﬂaus] NNUUINNI 2% °l|a\1L@ﬂLLazWUVL@UQUﬂ'ﬂ’]cﬁiaLﬂ’]ﬂUH'ﬂ‘l@iU
RN VL@TLLﬂI ﬂa%ﬂﬂé’ﬂl,aﬂ ﬂ']ia@l,%aluﬂ']ﬂLau%qﬂlﬁ]dﬁuﬂu lh(ﬂﬁ‘iﬁz Lﬁaﬁ]ﬂﬂé’ﬂl,all

AN VadlFe tilaa1niT e LL&:ﬁ%’%ﬂﬂNé’ﬂLﬁU

P > = 6
namgazitasnuasnlaiilszasdzasan
M3 IBESNALIINUTNA1A351% (Adjunctive Therapy)
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a (g =2 A o 1 R & 1 ' A o .
&Iﬂ’ﬁ"llaﬂa%(ﬂ’l"ﬂ’mﬂﬂiﬂﬂb"]L%ﬂd"mﬂwﬂa%vl,l]w&ﬂ‘%ﬁdﬂ(ﬂ’]d6] I%ﬂiﬂ‘&m‘l@iﬂﬂﬁ gabapentin

Uazanm 7% 910 axmnanaIniigunind uazgilolinandn spasticity w3 luinsuduan

4NN 2,000 A% NI lwNIANEINII ARG 9

=2 & aa % | R el o 9 oo oA )
AMMNNNIIANBINIRUANTIIAIWUN NﬂauvLﬂJW\Tﬂizﬁﬁﬂsﬁ\‘W]’]sLV\@la{ﬂﬁq@ﬂ’] gabapentln sﬁGWUVL@

. A [ a a a ' a A v a a g A
llaﬂqﬂq@l VL@ILLﬂ JIUW LAthleD V9L daWlNNY LLﬂzﬂauVLa LRE/YI201L98% DItNay

& ¥ Y = Rt 1 R 6 1 1 & ' Y o (=3
‘Y]\‘]‘V\&J(ﬂ"llE'NEdL?JWS’J&J%?,&JNQB%VL&JWGﬂ‘RaGﬂ%a’]ElE]iI']G LLGIﬂVLZJa’]&I’]iﬂizl‘!VL@’J’]NGauVL&IWG

ﬂizmﬁlmﬂummqm?ﬂm 09MINYALN

3l duafaa (Monotherapy)

= ' A AN o a (g . S|
’Lumsﬂnmnaummmm@ Iugﬂw 659 T]El“/]vl,@iﬂﬂ’]‘ﬁﬂﬂ’mﬁﬂﬂ’] gabapentin tuen

A A v A ) i a v A R
LAIE %iavl@]illﬂ'ljl,ﬂﬂEluﬂ”ljjﬂ‘]ﬂ"‘ll,ﬂuﬂ'] gabapentin LINEIAILALD WU?WNEU?UU?ZN’]M

o ') A ') = & ') R fd e o o
8% Vlwyq(ﬂmﬁm:nLuaaanﬂmaauvl,uwaﬂsmaﬂ Taouaaw NIUTeaIRNENNUTAUNTDAW

o = ] ' v oA a a o ¥ v a a @ A
@]’Jﬁnﬂﬂqiﬂﬂﬂqsﬁ\‘]WUUaUq@ VL@]LLﬂ LIUATIR™E IONNNIIR WIRUNLNY ﬂau‘la WRZ/YAT8

2NVU LRIIINAY

msizalwan

lumiﬁnm’ﬁymoﬂﬁﬁnhgﬂ'smﬁﬂ 292 T8 AyAdue 3 fig 12 1 AlaTunNIITnEIG 88N

gabapentin wufiiandszanm 8% fingamysnsuiiasanuadulainadszasd laouadilsl

=< A @ v P A &
Wﬁﬂizﬁﬂﬂﬂwuvl,@l]ﬂﬂq@v[’@uﬂ JNUa W Qﬂﬂuvl,waguﬂ LLAZLNIYINING

a1n1sdhaniiiaInaNialdnGvastdwilszain (Neuropathic Pain)

A1319N 5

[ v
ANTWUAAIDINTITHAZDINTUAAINLNATURAINITINEN LTI IBNINNINITD
WAL 1% 2asd e la3un1335nE1 Neuropathic Pain @38 Gabapentin 910

nsEnsuuuiinguaIuaNAILB RN

COSTART Gabapentin giiaan

STUUVDITINNY N=821 N=537

wamsallafsdszasd NI (%) W% (%)
Wil Wil

sromealaaialy
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@15197 5
A3 IUEAIDINTUATEIMSUARSTIL AN WRAIN 33 NI IS IIRANNnImTe
WAL 1% maaé’ﬂwﬂﬁ%’um‘s%’nm Neuropathic Pain @28 Gabapentin 210
nsdnsuuuinguaIuaANfILINaaN
COSTART Gabapentin g1iaan
STUUVDIITINNY N=821 N=537
wamsallaedszasd NI (%) 2 (%)
Hilae Hilae

1207189 23 2.8 17 3.2
UaALNLALWA 32 3.9 17 3.2
o1msseway nuaLTd 41 5.0 25 4.7
1anad 19 2.3 8 15
nguaMIldinia 21 2.6 14 2.6
Uafvwe 45 55 33 6.1
fonta 38 46 40 7.4
iljolo] 30 3.7 36 6.7
JTUVLDYDINTT
Yiagnn 19 23 9 1.7
NaLae 46 5.6 24 45
UNUAY 27 33 5 0.9
2113 laldiag 16 1.9 10 1.9
19480 14 1.7 6 1.1
aawld 45 5.5 29 5.4
Rl 16 1.9 13 2.4
mMaRauarlnzIwIng
TPV PUTG TG TR 44 5.4 14 26
s 14 17 0 0.0
szuvilszamn
ILanAaUné 9 1.1 0 0.0
GRTEHG PRt 15 1.8 3 0.6
LAYbLD 19 2.3 0 0.0
RUAW 15 1.8 5 0.9
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A1319N 5

] ¥
ATWREAIDINITNAZEINTNEAITIAAAUKAINITNE IS wanaINNTIIWS D
WAL 1% 20941287 lA3UN353n#1 Neuropathic Pain @22 Gabapentin 9110
nsdnsuuuinguaIuaANfILINaaN

COSTART Gabapentin g1iaan

STUUVDIITINNY N=821 N=537

wamsallaedszasd 2 (%) 1IN (%)
Hilae Hilae

U 173 21.1 35 6.5

ANuIEndanIuNEiaeag 11 1.3 3 0.6

J9UD 132 16.1 27 5.0

Halndnenisna 12 15 0 0.0

i 9 1.4 6 1.1

3anvyn 8 1.0 2 0.4

szuunItawiala

wiglagunn 9 1.1 3 0.6

AaRaLANLEL 15 1.8 7 1.3

HIILLAL appendages

i 14 17 4 0.7

UsraMnaNHEN LAY

amblyopia 15 1.8 2 04

1 €A Yo @
L‘ﬁ@Jﬂq‘iﬂﬂNW\‘lﬂiga\‘]ﬂ‘nv[ﬂiﬂ‘i']ﬂ\‘]']%'ﬂa\ﬁ]']ﬂ?']ﬂﬂa']ﬂ

LA . [ 1 P oA aa &1 a v o €
‘W'Ufenllaﬂ']U@nUaﬂ'mﬂuﬂﬂul@LLavaNﬂT]Uﬁ']LVWJ LL@U\?VLNN a%}aﬂWiﬁﬁ]u TNUAMNMURUNNUD

\Juwnaidunanunsldin gabapentin

M IIng Ansnwdudy laun ssauasuafiunaslnlama (creatine phosphokinase) T
Beaundn §nnznssansasnaruitaans (habdomyolysis) lavinauduinanagng
BOUNAH N3EAUNTLENY MILRENTINIANAE HUTI9 NMSUWLUL anaphylaxis
angioedema m’;zﬁmmlmﬁa@goLLazm’Jzﬁﬁma‘LuLﬁa@@‘h (wuﬂaﬂﬁqﬂlugﬂammmwu)
duala (breast hypertrophy) \Wuniian drug rash with eosinophilia and systemic

° (% & . [
symptoms WAN1IATIINTINWIUVBIAY (LFTs) §3U% erythema multiforme wnau U
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4.9

'l nmzunlaludoe (gynecomastia) Uszannasu ausniay nzgiilifin 1nds
UAATe¥T9N (systemic reaction) sraulmidsalwiandn donu nuaad maadonlng
NaUN® LT choreoathetosis, dyskinesia LLaz dystonia ﬂﬁﬂNLﬁaﬂSZQﬂ§"J (myoclonus) Iﬁ]ﬁ;u
FUBAUSTILEL LRONFNIIDMAVING (3IUEI aNuFDImMImMawalfouudas mInss
agadaUnd LLa:"Lﬁa’lmiﬂmiqﬁmqmja@) Stevens-Johnson syndrome AMziNaaLRaATaE

ﬁLﬁmluﬁ LLa:ﬂﬁuﬂama:"L&iag

fnsnumafiamamntldfslzadnaannningasn gabapentin at19riul ingnisnk

a \ P v 1 a @ " a v a
Y]WU?J?]EW]Q@] VL@]LLﬂ AANNIIN %E]%VLM%GU ﬂau,"l,a 120 uaztnIanan

M T UARIWIA

anm']yawu;jﬂnuﬁ”tﬁ%’umﬁummmiummmgaﬁa 49 N3 "l&iwummsﬁmﬁﬂuwﬁ'uﬁqﬂmw
e widlaansanmaldive gabapentin tiuswa ldun 393ou hunwdau wa'litda
1950 nuesd nzdosda LLazﬁaaLﬁmﬁﬂﬁaﬁé’fimﬂiwmmimmﬁa:mﬂﬂé“u;jﬂﬂ&ﬁa

"l@i”%'umsg uatszauilszaag

A kg =< XY A o o @ = o a
AN mugﬂ@mu%ua dLialv m’Lumm@g@ a1vdnan1sgadu 281 b L AKAUG

AILUINTILRADUATIHAINANT LATLLNAUTU

A C 1o &) 3 o v 1 = v ad v ]
nndszaumsninrunan idududasinmsslaswlaioy wikidfasnaaunsm
230 gabapentin aanllld adnslsfanulugniinainuveslaunwiasadiouuss a1adas

lasunsanelarulaisy Warn3men gabapentin

. A ve = A o
mnmiw@aaﬂu%hb mice UAZ W rats Alasusne 8,000 UN/AN. ALIRINITDRIAKE
oral lethal dose 'l WUAINITURAIVAINITLTWN AL UNRWIUET Laun Laws wiala

f1u1n(labored breathing) ®ikiaan Ladanbikasad (hypoactivity) W38 AuLan

AMENUANIAFEINGT

AMANTAN N ETNAMEAT

gabapentin iTgauadldatnamaiia wastlasnuanmstnlwluiaagainaassidulsaautn
wau3UUuY gabapentin laidnuTausLALAITL GABAA #ia GABAB wazldUsuaon

WeNUaRTuTad GABA e lidnaunuasusnsialszamany luswes uazldufisen
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5.2

AU sodium channels Vﬁﬁf: gabapentin ﬁmwmauﬁugaﬁu 020 (alpha-2-delta) subunit U8
voltage-gated calcium channels waziinstauad1MIEs Uy 028 subunit anaLfigaToany
NANWTNVad gabapentin lU&a3 NANITATIIAANTEIE19N9U4 biwuTenfiidwane
aulananain 028

ué’ﬂgma’mmimaaﬂmw:ﬂ'auﬂﬁﬁﬂ%mUgﬂLmulﬁ‘*ﬁaga’jmwﬁ%amé’ﬁwmmao
gabapentin a1atfiaanmagnsuny 028 Tasrunmimiaassuasmsiandsasssie
ﬂizmwﬁﬁqﬁ%iz@umUIuszuuﬂszaﬁﬂdauﬂaﬁo aniasnsnaenailufianvesgnanusn
284 gabapentin m’mLﬁmﬁaoizijmﬂﬁﬂmﬁmad gabapentin ﬂ”ﬂtm%%”uﬁ'ﬂluwwﬁ

% (3 a 6 '
mm@aawgwﬂumﬂﬂ

gabapentin g3uaadtszaniualunmsdanunszoznaundfinlasltluiaanistialusainaass
wanegUuuy ddaigwainndnatagnadunizues gabapentin Ny 020 subunit #IHALA
Aamsasngninrannnans Gseraiuiunvasgnissiulaludainasss gnis=suia
289 gabapentin anatfadulwlygunas Lm:ﬁgmﬁm’mmmiuauaamuuumuma

wa A

UJFUNUSAL descending pain inhibitory pathways 83 linTuanuieITasvagmanan

aAa U ¥ Qs Af aAa
W‘]J'ﬂ’]ﬂﬂ’]iﬁﬂ‘]ﬂ’]l%ﬁtilzt’] auARBNMAIBILNNTD aﬂf]ﬂﬁ‘}’]’]\‘]ﬂauﬂs[,%&lkb‘lﬂ'g

AMANTANINFTIAWAITAT

bioavailability 189 gabapentin laiutsiuamuama TasdiRnvwmasundwiazyinl
bioavailability 8a84 ANLTNTUVEIE" gabapentin gegaluwmaannialu 2-3 u. nasan
JutyEnuen gabapentin ﬁﬁmmﬂsga absolute bioavailability 61132104 60% WaZEIHIT
(s'mmmsﬁﬁ"lmﬁugu) ldTunIuARTIaUAIFATVEILT NIFNIA gabapentin MNAWAIFN

a%mﬂﬁﬁﬁg@l@ﬂ linear pharmacokinetics
1 é Aa o s |&/ s = ¢:i o
ﬂqﬂiﬂ"ﬁj@]max‘]ﬂqiﬂ’]"ﬂ(ﬂU'TVLQJT‘H’T]UT%’]@T@\‘]UW LasdALRNY 5-7 %QIMG

M3lAEN gabapentin 19 lafinadafNIILNETIAUANRATUBS gabapentin AIBUIIFINNTA
m@Lm@hmmLﬁmiumadﬂﬁsluwanamﬁs:@”ummﬁ"t@”mnﬁagmﬁalﬁmﬂ%hLﬁm NNNA
= Aana 1 o< % % 1 1 =
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300 4N. %38 400 WnN. nna T71u9 6N pharmacokinetic parameters 713 ¢ lauaasluasen

6
@13197 6
MA1319UEAS Gabapentin Mean (%RSD) Steady-state Pharmacokinetic
Parameters naga1nlenn 8 F2lug

Pharmacokinetic Parameter 300 aun. 400 anN.

(n=7) (n=11)
Crax (blATATH/AA.) 4.02 (24) 5.50 (21)
frae (T4.) 2.7 (18) 2.1 (47)
typ (TX.) 5.2 (12) 6.1 ND
AUC o0, (bulasnsw.ou./ua.) 24.8 (24) 33.3 (20)
Ae% NA NA 63.6 (14)

ND = Not determined (4 lamnua)

NA = Not available (LifiTaya)

gabapentin lidunuldsdulunaraan SUTnasminszaosinny 57.7 §as laslugias
Tsaautnazfinnuidudunas gabapentin lusinlugunas (cerebrospinal fluid; CSF) Uszanms
20% maamwm‘Tm‘Tu‘luwmammm:a%i‘lumwiwq@ uaztiu steady-state (steady-state
trough concentration) gabapentin Qﬂm"'uaaﬂmavl,wi'nfu linwuiwanuedduluaywsd
gabapentin lailaiwfienin hepatic mixed function oxidase enzyme Afnadoauodda

VI8N

fniugihogiangniadiheninviausedlaunwias aziimydy gabapentin aan3n
WRIRNIAARY A1 elimination-rate constant, plasma clearance W82 renal clearance U84

gabapentin \JugaaiulasasInLA creatinine clearance

. o s v ] = o L Dt Y n:i
gabapentin gnidaanwaaulasnsasiadulafioy uweildususnamludien
o . A @y Ao o o ) . a o o aaf ¥
lavhnuunnsasmielugihofimasihnmdeladuladion @irte 4.2 awrauasisls
21 - n13Usuawine ludilag neuropathic pain w3aanzniidnisviiuzaslaunnsas

[ U ni -] a o v 1 =
usz nsdsuzwae ludilefiisasimsarsladuladiae)
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5.3

ﬁrmmsﬁﬂmmé’maumamﬂmﬁnqmmwﬁ%ﬁwmu 24 ﬁﬁmgj‘izm’w 4 0912 T wuin

lasyildaziiszauvasen gabapentin luwaauuniloununwuluglng

PNMIANBUAFTIRUARATVBILN gabapentin Iumsmmuﬁﬂqmmwﬁéwmu 24 A
wuden AUC Twdnangazndng 1 g 48 Wlan dndidszanm 30% WawIsuifisuinign
918NN 5 T uazden Chay 61NN LLazmﬂ'ﬁﬁ'ﬁT@m@iaﬁmﬁfﬂ@hgoﬂjﬂumsmm:lﬁﬂ

ongoundn 5 i

2ayanNNUFDANBNDWNIIIILUNIIARKN

1 [
mMsnanztSe
finnamay gabapentin Tuannisuazliiny mice luawia 200 600 waz 2,000 wn./An./T
uaz urini rats luuw1@ 250 1,000 uaz 2,000 un/nn./iw waat 2 § wudgddnmanivas

. . o od] v . A X
pancreatic acinar cell tumors L rats @267 L4530 gabapentin luawagiga Snmadudu
[ a e o L aa Qs dl v >

TN AYNIFAG 2AUBFIFAlUNAFNVRINY rat AIldB1B1IA 2,000 UN/ANSTU
gau 10 whaasszauslunanaanluauildivenluaua 3,600 un. dadi pancreatic

(2

acinar cell tumors sl,uwkll, rats @ LTWISINTAGN T9luANadan1INTIATaALAL bIAN1T

U
A ¥

A . o & A ) A ) K o A A
nazanglufian (metastasis) niagnawluduilaiiaseusu Ssaduafenunwolunynls

£

\dudraugu fniuanudunuiad pancreatic acinar cell tumors Lanluny rats G35

2

AUANLFIINITAANzS I lnawed laTaLan

N1INALWWE

gabapentin livilAifaRsdoRuznIIn anmmesesiianzfinasgulunseanaaaslas
o & A a A & v & o ' . o v a

IfiadunafiSoniairaduasdadifesgnaioun wudn gabapentin lavhldifianianany

WT gabapentin LiiinlinshlfiiaanudaUndlulassairsvaslaslulay (structural

chromosome aberrations) lwaasdafiassgndiuuanalunasananauazlufildfia wazlal

wikeihlWifia micronucleus formation lulunszgnuasdnansaas (hamsters)

AMALNNIDIVDINTTLDIYNKS

qQ

1 [ 1 R 6 1 a e 6 A A o ¢ d' o .
vl,w‘wuwaauvluwaﬂizmﬂ@lamsmifywuqmamsauwuqmaawkll, rat 71 }931 gabapentin b
2110§989 2,000 An/nn. (Uzanm 5 ihaessnamgiganliluaudain Waifiouidu

UN./ANTILNAT)
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mstnan1snI3l
M3l gabapentin luauialaiifis 50 30 waz 25 LYinvaIvwIAeN 3,600 VN, AaIUUBIAL
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wumnﬁuﬁumaaqﬁ'ﬁmirﬁmao hydroureter La2/%38 hydronephrosis 3MNANIANEINNTHEN
Wusuazfunutle EWT.’JVLII%E]G%EL rats talwenluamwa 2,000 un/nn./3uw nmsEnsnns
\iaminizy Walwenluamwa 1,500 un/nn./3% uwazanmsanenlusag perinatal was
postnatal tilal#tnluauia 500 1,000 waz 2,000 wn/nn.5u G9lansuuidaistuieda
PIMIFUNLT LATANUFURBERLRAINIATY Wi Tzan s 1 59 5 1Faaswe
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A X 4 @ ] \ % > , &
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luudasida dsznavaae poloxamer 407, copolyvidonum, cornstarch, magnesium sterate,

talc, hydroxypropyl cellulose Lz candelilla wax
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	ตารางที่ 1
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	ในการศึกษาทางคลินิกไม่มีรายงานเหตุการณ์ไม่พึงประสงค์ใหม่ หรือที่คาดไม่ถึงเมื่อใช้เป็นยาเดี่ยว โดยเหตุการณ์ไม่พึงประสงค์เช่น เวียนศีรษะ เดินเซ ง่วงนอน ความรู้สึกผิดปกติ และ ตากระตุก (nystagmus) มีความสัมพันธ์กับขนาดยาเมื่อเปรียบเทียบขนาด 300 มก./วัน ถึง 3,600 มก./วัน
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	เหตุการณ์ไม่พึงประสงค์ที่พบบ่อยที่สุดเมื่อให้ยา gabapentin ร่วมกับยากันชักอื่นๆ ในเด็กที่มีอายุตั้งแต่ 3 ถึง 12 ปี โดยพบในความถี่ที่แตกต่างไปจากเด็กที่ได้รับการรักษาด้วยยาหลอกได้แก่ การติดเชื้อไวรัส เป็นไข้ คลื่นไส้ และ/หรืออาเจียน และง่วงนอน 
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